.:..— [ra7.ans Keference — [TH
xqmﬂm M»Mcnnu.._acmnn: BV 4500000470 Test report 2.2, EN 10204.
enckevachstraa 11001477 40
LR LTI %01, 802,805,004, 815
“"www” :““._-“»nn: The Netherlands A% Dsc. nr q>q> mnﬂmm—l
Telephone: 0251-492110 2016102381 00 Hot rolled pickled, Coil, S355MC, YMPRESS WG S:01-2010.
Conpane Trade Resister S4040351 1.00 G/M2/Side oiled.
E-mall  : info,testingdtatasteel.con Mill edges.
MOE Cuszomer/Consignee ao
NAANTALI STEEL SERVICE CENTRE OY Tolerance EN 10051 : 2010 (E) (Width tolerance +20/-0 mm) Dev.Tol. (Thickness
RAUTAKATU 5 tolerance +0.16/-0.16 mm) .
21110 NAANTALI
FINLAND
[A08 Order nr. ALl Dispatch nete ALG Transport
53239 D 87580 “PLYCA
na..-u.u.-: Olaensions C1D0-C2% =>”°l C4D.C60.C65 .
1500 mm X 6.00. mm TENSILE TEST, NESS IMPACT TEST AND OTHER TESTS
R07 E15 803 807 £o0l |Tel/ [£10 —nlun 1411 £l1 Cll T11 Ciz t13 c1s Cld €17 Y £52 017 [E10 [R0S [c4l C40.C40.045 CDS C&% [C42 C62 C62 ({11 95
PROD. - HASS CcAST eo2 Temp| Ren | Ra. | Re Re | A [ A |Rewsp|r- n- o2 om Temp,| |ind.|ind.|ind. |nean| ASTM
IDENT kg NR | NR. °c HPa HPa HPa i % % s 7| value | value °c E-112
817240 7052 1| s9202 32/ 1L P + 20 389 472/30.5 82
TOTAL 7052 1 -
crl-con Cid - 2 = 3 .
CHEMICAL COMPOSITION in % e 2f Shatracta 4
! 3: Later. exp. (mm) .
iy 807 (41 tre LTS 74 (47 CT% 77 C7% (4] cs0 = }] {253 (114 (2 19 c1% {11 —ﬂ. 3] (23]
CAST PROD. ~ . A o1 col €02 L=longitudinal 1o
NR. . IDENT C Mn P S Si Al | Cu [ Cr | Ni Mo | Nb v N B |C-2q|Al-20]| Sn Ti C-eql | 1l:1=Top 2:1=Edge  [|1=Surface i=fransverse P=prismatical
uuuuuuu 1 =T - = ; “==-7 2=mM1ddls  2=Middle |[}°§entre  Z=in Thickn dir Cagylindrical
$9202 -069 10.509 | .011 | .006 | 0.015( 0.031| .023 | 0.028( 0.024 .006 | .027 [ .008 | .0025 | .o0000 0.030 | .004 .002 166 3=Bottom 323 Surface D=in biagonal dir
C-eal: C ¢ MN/6 + (Cr + Mo + VI/5 ¢ (N{ * Cu)/15
“’STEELMAKING PROCESS: BO |Page 1of 1
y N Tz -
Stamp of the expert : . Tata Steel IJmuiden BV
: —— == Test House, IJmuiden
—-n.._ : Purchase Order:
% 0 e s .mm._.f n%ufh 4500000470
as .4..-.. ®  Vendor Betch: -~ wHIDmex>>: IN H
[E] — MANAGER TESTING \DB\\Q
roL 3 - . 110014770000044251 e
We certify that the delivery complies with the order prescriptions. . i - IJMUIDEN, 27 SEPTEMBER 2016 -°
DINUBTIE OTRGITTS
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‘ol ADT .09 Reference 73
Tata Steel IJumuiden BV 4500000678 " Test report 2.2, EN 10204.
Menckebachstraat 1 116016477 00040 i
1951 JT Velsen Noord B801.802.805.804.815 Y .
“"w"v“” ~mw”n§.= The Netherlands LB Doc. nr i e NE d?ﬂ—mﬂ? mﬁlmmm'
Telephone: ' 0251-492110 2016082681 00 Hot rolled pickled, Coil, S3SSMC, YMPRESS WG S:01-2010.. §
Cotpany. Trade Register $4040S51 '1.00. G/M2/Side oiled..
Ee2ai} : info.testingdtatasteel:con ‘Mill edges.
04" .
i0é Custoser/Consignes . . . . e g . 2
NAANTALI STEEL ‘SERVICE CENTRE OY Howenmzoﬁ.mu.wmwmw u..mmop.“ (E) (Width tolerance +20/-0 mm) Dev.Tol. (Thickness
RAUTAKATU S olerance +0;16/-0. mm) .
21110 NAANTALI
FINLAND
i I\03 Order nr. All Dispatch note A1l Transpert
54491 D QHWOQ "TBN RAUMA
E0%.810.811 Dimensions £10-C29 . I>xal. C4b.CE0.CE5 ] =
. 1500 mm X 6 mm TENSILE TEST NESS ° IMPACT TEST AND.OTHER TESTS
TH BT I R : €Ol [co1/ [c1o |89 [cos.  [cIl e el tiz 3t Tis e ti7 tie t32 t017 [c10- [805 [cal TAD.C60.C65 Tew Tae [esz [ooz o4z [co5 695
PROD. - MASS CAST 2. I |Temp| Rem | -Rar | Rs Rm | A A |Rewp | r- n- {672 om |Temp | |ind.|ind:|ind. [nean| ASTM
IDENT ke NR | NR. 1 °C ‘HPa wpa | Mpa | .MPa i %% value | value °C ’ i E-112
817600 14096 1 ww“_.ww 32| 1L|P -+ 20 390| 47829.5 82
‘TOTAL 14096 1
Cr1-co2 . Y V2 5% 1 JZem® 6:C 4
CHEMICAL COMPOSITION :in: %. e & Shaararaan (8
. _ 3: Later.. exp. .(om)
zm T w07 PROD. - 7 t72 GH t74 c75 t7e [er7 t71 50 ta C1 tez - [oas &0 85 GO toe - B = TR T RrE
NR. IDENT " C Mn P S Si- | AL Cu | Cr |'Ni Mo [ Nb | V N ‘B |C-eq|Al-20]| Sn T C-aql |1:1=Top 2:15Edge  |I=Surface  I=Transverse Paprismatical’
Sieees . -- - g : - === ; 3 7| 2=Middle  .2=Middle;(2°Gentra .Z=in Thickn dir C=eylindrical
s9183 1069 | 0.495 | .014 | .005 |0.022|:0.033|:.016 |'0.019 | 0.015( .002 :f 027 :[ 003 | .0021 ‘[ .0000 0,032 |i.006 [.002 ‘| 158 3=Bottom [}==- Surface D=in Diagonal dir i
1 4 : ; ' c-eqli C-+ Mn/6. +. (Cr +.-Mg'.+ V)/E.+ (NL.+ Cul/15
;| STEELMAKING PROCESS: B0 |Page 1 of 1
205- N -
Stamp of the expert_: 5 Tata:Steel IJmuiden .BV.
. m_ um.u.s.ﬁm S— Test .House, IJnuiden
i 4500000678
e i K ._..__.H... m....l. ! Vendor Bateh:
] E . SIMON ‘BRAAM'
. 817600
MANAGER. TESTING
110014770000031816
kn - 2
HWe certify that the delivery complies with the order prescriptions. IMUIDEN, 2 AUGUSTUS 2016 -~
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